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Bond Strength of Latex-Modified Concrete
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The bond strength of latex-modified concrete to normal portland cement concrete measured with
direct pull-out test. Using 250X 1100 X 1400mm concrete slab as the base concrete, an overlay of
the latex-modified concrete is applied and cured similar to bridge deck and then tested in direct
pull-out. The test results not only give values of the bond strength of the overlay tested but also
clearly indicate whether the failure is in the bond interface or the materials tested.
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